
REV.0.0

Utility Vehicle
UTV500

 

Read all safety rules and instructions carefully before operating this tool.

Parts Manual
TOLL-FREE HELPLINE: 1-855-470-4267

www.GreenworksCommercial.com



REV.0.0

CONTENTS

NOTE: ILLUSTRATIONS MAY OR MAY NOT REPRESENT THE ACTUAL 
ASSEMBLIES AND IT IS NOT RECOMMENDED TO USE THIS MANUAL AS A GUIDE 
TO ASSEMBLE OR DISASSEMBLE THE UTV.

Body and structures
FRAME........................................................................................................................21

FRONT COVER.....................................................................................................................23

PROTECTIVE STRUCTURE--ROPS...............................................................................................29

Electrical System
ELECTRICAL--BATTERY, CHARGER AND MOTORS...........................................................31

ELECTRICAL--HARNESS AND SWITCHES...........................................................................35

GAUGES...................................................................................................................37

LIGHTS..........................................................................................................................39

CARGO BED FRAME...................................................................................................................41

CARGO BED COVERS...............................................................................................................42

Drive System
FRONT AXLE AND REAR AXLE................................................................................................51

RE AR SUSPENSION... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .53

FRONT SUSPENSION...........................................................................................54

FRONT DIFFERENTIAL...........................................................................................................55

TR ANSMISSION.................................................................................................56

DRIVESHAFT.......................................................................................................57

BRAKE SYSTEM...................................................................................................................59

SEAT AND SEATBELTS........................................................................................................61

STEERING..........................................................................................................63

SIDE PANEL & FOOTREST.............................................................................................64

Options and Accessories
HITCH.................................................................................................................................801

WINDSCREEN......................................................................................................................821

ROOF.......................................................................................................................822

MIRRORS...................................................................................................................................823

SIDE DOORS..............................................................................................................824

FRONT BUMPER.....................................................................................................................851



REV.0.0

FRAME



REV.0.021-01

ITEM NO. PART NO. DESCRIPTION QTY

21-1 R0200028-HC Frame Joint Parts 1

21-2 R0200029-HC Front Bottom Protective Plate 1

21-3 R0200012-HC Hexagon Flange Bolt M6×16 18

21-4 R0200030-HC Cap Washer 4

21-5 R0200031-HC Plastic Plug 60×40 4

21-6 R0200032-HC Plastic Plug 60×40 8

21-7 R0200033-HC Spiral Cushion Gasket 4

21-8 R0200034-HC Hexagon Flange Nut M8 4

21-9 R0200035-HC Hexagon Flange Bolt M8×16 6

21-10 R0200036-HC Fixing Bracket,Seat Belt Latch 1

21-11 R0200037-HC Seat Support Plate 1

21-12 R0200038-HC Hexagon Flange Locked Nut M8 4

21-13 R0200003-HC Hexagon Flange Bolt M8×20 8

21-14 R0200039-HC Motor mounting bracket 1

21-15 R0200040-HC License Mounting Plate 1

21-16 R0200041-HC Tool Kit 1

21-17 R0200042-HC Adjusting Spanner, Shock Absorber 1

21-18 R0200035-HC Hexagon Flange Bolt M8×16 4

21-19 R0200043-HC Control protected plate 1

21-20 R0200044-HC Back Bottom Protective Plate 1

21-21 R0200045-HC Rear License Plate Lamps 1

21-22 R0200046-HC Hexagon Flange Nut M6 4



REV.0.0

FRONT COVER



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

23-1 R0200047-HC Instrument Cover 1

23-2 R0200048-HC Dash Board 1

23-3 R0200049-HC Right Board I 1

23-4 R0200050-HC Left Board I 1

23-5 R0200051-HC Front Fender 1

23-6 R0200052-HC Left Fender I,Front Cover 1

23-7 R0200053-HC Right Fender I,Front Cover 1

23-8
R0200054-HC Front Panel: Black 1

R0200055-HC Front Panel: Vista Camouflage 1

23-9 R0200056-HC Mounting Plate, Headlight 1

23-10 R0200057-HC Sundry Box Cover 1

23-11 R0200058-HC Locker,Sundry Box 1

23-12 R0200059-HC Cross Large Plate Head Screw M5×16 2

23-13 R0200060-HC Plastic Hinges ,Sundry Box 2

23-14 R0200061-HC Socket Hexagon Plain Head Screw M6×16 58

23-15 R0200062-HC Nut Holder M6×2 40

23-16 R0200063-HC Cross Smal lPlate Head Tapping ScrewST4.8×13 4

23-17 R0200064-HC Cup Cover 1

23-18
R0200065-HC Cover of Front Panel: Black 1

R0200066-HC Cover of Front Panel:Vista Camouflage 1

23-19 R0200067-HC Knob Switch 2

23-20 R0200009-HC Washer Φ15×Φ22×1.5 2

23-21 R0200068-HC Rubber Sleeve, Knob Switch 2

23-22 R0200069-HC Hexagon Flange Nut M5 2

23-23 R0200070-HC Socket Hexagon Screw M6×12 2

23-24 R0200071-HC Front Left Reflector 1

23-25 R0200072-HC Front Right Reflector 1

23-26 R0200073-HC Cup Circlip 1

23-01



REV.0.0

PROTECTIVE STRUCTURE--ROPS



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

29-1
R0200223-HC Roof Rod  V 1

R0200224-HC Roof Rod  V:Green 1

29-2 R0200225-HC Hexagon Flange Bolt M6×25 2

29-3 R0200226-HC Inside hexagonal spherical step boltM8 2

29-4 R0200227-HC Curved Washer 4

29-5 R0200228-HC Swivel Nut M8 2

29-6 R0200229-HC Nut M6×14 2

29-7 R0200189-HC Hexagon Flange Bolt M10×1.25×20 8

29-8
R0200230-HC Roof Rod  IV 1

R0200231-HC Roof Rod  IV:Green 1

29-9
R0200232-HC Roof Rod  III 1

R0200233-HC Roof Rod  III:Green 1

29-10
R0200234-HC Roof Rod  II 1

R0200235-HC Roof Rod  II:Green 1

29-11
R0200236-HC Roof Rod  I 1

R0200237-HC Roof Rod  I:Green 1

29-12 R0200238-HC Hexagon Socket Head Bolt M10×1.25×25 4

29-13 R0200239-HC Nut M10×1.25 4

29-14 R0200174-HC Spring Washer Φ10 4

29-15 R0200240-HC Roof Rod Protection Cover C 4

29-16 R0200025-HU Head Rest 2

29-17 R0200242-HC Cross Large Plate Head Screw M6×20 8

29-01



REV.0.0

ELECTRICAL--BATTERY, CHARGER AND MOTORS



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

31-1 7500802 Lithium battery pack 1

31-2 R0200189-HC Hexagon Flange Bolt M10×1.25×20 6

31-3 R0200100-HC Hexagon Flange Locked Nut M10×1.25 6

31-4 R0200140-00 Motor 1

31-5 R0200169-HC Hexagon Flange Bolt M8×30 5

31-6 R0200039-HC Motor mounting bracket 1

31-7 R0200003-HC Hexagon Flange Bolt M8×20 6

31-8 R0200440-HC Rear Bridge Mounting Plate II 1

31-9 R0200441-HC Rear Bridge Mounting Plate I 1

31-10 R0200442-HC Cable motor 3

31-11 R0200443-HC Power supply cable 1

31-12 R0200143-00 Charger components 1

31-13 R0200144-00 Charging outlet 1

31-14 R0200444-HC Decorative oil tank opening cover 2

31-15 R0200242-HC Cross Large Plate Head Screw M6×20 4

31-16 R0200046-HC Hexagon Flange Nut M6 4

31-17 R0200139-00 1234SE Controller Panel 1

31-18 R0201822-00 1234SER Controller UTV 500 1

31-19 R0200136-00 Fuse Holder 1

31-20 R0200135-00 Fuse Link 250A 1

31-21 R0200310-00 Contactor 1

31-22 R0200132-00 Copper Bar Fuse to Contactor 1

31-23 R0200133-00 Copper Bar Contactor to B+ 1

31-24 R0200445-HC DC-DC 1

31-25 R0200012-HC Hexagon Flange Bolt M6×16 2

31-26 R0200225-HC Hexagon Flange Bolt M6×25 4

31-27 R0200046-HC Hexagon Flange Nut M6 4

31-28 R0200446-HC Insulating mat 4

31-29 R0200447-HC Insulating bushing 4

31-30 R0201788-00 UTV 500 Controller combination 1

31-31 R0200100-HC Hexagon Flange Locked Nut M10×1.25 2

31-32 R0200289-HC Hexagon Flange Bolt M10×1.25×25 2

31-01



REV.0.0

ELECTRICAL--HARNESS AND SWITCHES



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

35-1 R0200061-HU Switch head lamp 1

35-2 R0200062-HU Switch override 1

35-3 R0200063-HU Switch emergency lamp 1

35-4 R0200064-HU Switch turn 1

35-5 R0200065-HU Switch 2W/4W 1

35-6 R0200066-HU Switch front differential 1

35-7 R0200067-HU Shift control switch 1

35-8 R0200068-HU Mode Selection Switch 1

35-9 R0200069-HU Switch jenny 1

35-10 R0200070-HU Usb power socket 1

35-11 R0200071-HU DC 1

35-12 R0200416-HC Cable - Switch Kit 1 1

35-13 R0200417-HC Cable - Switch Kit 2 1

35-14 R0200418-HC Cable - Switch Kit 3 1

35-15 R0200419-HC Cross Recessed Pan Head Tapping Screw St3.9×10 2

35-16 R0200420-HC Usb power socket  connecting line 1

35-17 R0200421-HC Controller Panel 1

35-18 R0200422-HC Cross Plate Head Tapping Screw M5×25 4

35-19 R0200423-HC Control Box,Switch 1

35-20 R0200424-HC 72V main relay 1

35-21 R0200128-HU Relay combination 1

35-22 R0200129-HU Flash apparatus 2

35-23 R0200427-HC Battery 1

35-24 R0200428-HC Wire ground trumpet 1

35-25 R0200429-HC 72V open relay 1

35-26 R0200130-HU Buzzer 2

35-27 R0200131-HU Horn Assy 2

35-28 R0200432-HC Hexagon flange bolts M6×12 2

35-29 R0200433-HC EPS controller 1

35-30 R0200362-HC Hexagon Flange Bolt M6×20 2

35-31 R0200434-HC Jenny relay 1

35-01



REV.0.0

GAUGES



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

37-1 R0200211-HC Meter Assy 1

37-2 R0200046-HC Hexagon Flange Bolt M6 3

37-3 R0200212-HC Plain Washer 6 3

37-4 R0200213-HC Spring Washer 6 3

37-01



REV.0.0

LIGHTS



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

39-1 R0200027-HU Left Low Beam Spot Light 1

39-2 R0200028-HU Right High Beam Spot Light 1

39-3 R0200029-HU Front Position Light 2

39-4 R0200030-HU Left High Beam Spot Light 1

39-5 R0200031-HU Right Low Beam Spot Light 1

39-6 R0200032-HU Cables, Spot Light 2

39-7 R0200033-HU Headlamp Support Plate(L) 1

39-8 R0200034-HU Headlamp Support Plate(R) 1

39-9 R0200035-HU Headlight Mounting Cover,Left 1

39-10 R0200036-HU Headlight Mounting Cover,Right 1

39-11 R0200037-HU Cross Recessed Pan Head Tapping Screw ST3.6×10 8

39-12 R0200062-HC Nut Holder M6×2 2

39-13 R0200038-HU Plate Head Tapping Screw With Cross Recess 
St4.8×16 8

39-14 R0200091-HC Socket Hexagon Screw M6×16 14

39-15 R0200039-HU Headlight Bulb (H11;12V;55W) 4

39-01



REV.0.0

REAR LIGHT ASSEMBLY



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

39-1 R0200040-HU Rear Position Light Assy. (R) 1

39-2 R0200041-HU Rear Position Light Assy. (L) 1

39-3 R0200222-HC Plate Head Tapping Screw With Cross Recess 
St3.9×13 6

39-02



REV.0.0

CARGO BED FRAME



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

41-1 R0200012-HC Hexagon Flange Bolt M6×16 6

41-2 R0200241-HC Cargo Bed Door Cable F 2

41-3 R0200242-HC Cross Large Plate Head Screw M6×20 8

41-4 R0200243-HC Bolt M6×20, Bed Cable 2

41-5 R0200244-HC Hydraulic Lifter Assy 1

41-6 R0200245-HC Flat Rubber Washer φ13×10 4

41-7 R0200246-HC Tension Spring Φ2×Φ14×40 2

41-8 R0200247-HC Mounting Cap,Cushion Rubber 4

41-9 R0200248-HC Cushion Pad φ14×29 4

41-10 R0200249-HC Handle Rubber Sleeve 2

41-11 R0200250-HC Cargo Anti-Roll Lever 1

41-12 R0200251-HC R Type Pin B 2

41-13 R0200252-HC Bed Baseplate 1

41-14 R0200253-HC Cargo Bed Pivot 2

41-15 R0200254-HC Plastic Turnup Liner Φ12×Φ18 4

41-16 R0200213-HC Spring Washer 6 2

41-17 R0200255-HC Bed Door 1

41-18 R0200256-HC Bed Door Locks 2

41-19 R0200015-HC Hexagon Flange Locked Nut M6 2

41-20 R0200257-HC Bolt M6×12,Bed Cable 2

41-21 R0200258-HC Hexagon Flange Bolt  M8×12 2

41-22 R0200259-HC Hinge Plate,Bed 2

41-23 R0200042-HU Hyraulic Lisfter 1

41-24 R0200260-HC Step Cotter Pin φ12×47 2

41-01



REV.0.0

CARGO BED COVERS



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

42-1 R0200062-HC Nut Holder M6×2 36

42-2 R0200088-HC Cross  Plate Head Screw M6×16 14

42-3 R0200003-HC Hexagon Flange Bolt M8×20 13

42-4 R0200091-HC Socket Hexagon Screw M6×16 8

42-5
R0200261-HC Front Bed Guardrail 1

R0200262-HC Front Bed Guardrail: Green 1

42-6 R0200263-HC Rear Fender II(R) 1

42-7
R0200043-HU Right Board of Bed:  Black 1

R0200044-HU Right Board of Bed:Vista Camouflage 1

42-8 R0200045-HU Plastic Cargo Box 1

42-9 R0200046-HU Cargo Bed Front Board 1

42-10
R0200047-HU Left Board of Bed: Black 1

R0200048-HU Left Board of Bed:Vista Maple Camouflage 1

42-11 R0200264-HC Rear Fender II(L) 1

42-12 R0200265-HC Hexagone Tapping Screws ST5.3×16 2

42-13 R0200266-HC Inner Scaleboard, Cargo Door 1

42-14 R0200267-HC Rotating Liner Tube 1

42-15 R0200268-HC Support Plate,Bed Door 1

42-16 R0200269-HC Lock Pin,Bed Door 2

42-17 R0200049-HU Bed Door Panel 1

42-18 R0200270-HC Pressing Plate,Rotating Liner Tube 2

42-19 R0200063-HC Cross Smal lPlate Head Tapping ScrewST4.8×13 4

42-20 R0200271-HC Cross Recessed Plate Head Screw M6×12 (Stainless 
Steel) 2

42-21
R0200272-HC Side Bed Guardrail Assy 2

R0200273-HC Side Bed Guardrail Assy: Green 2

42-22 R0200274-HC Plastic Turnup Liner Φ10.5×Φ18 2

42-23 R0200275-HC Cotter Pin 2×25 2

42-24 R0200276-HC Rear Reflector 2

42-25 R0200277-HC Tapping Screw ST4.2×13 4

42-26 R0200026-HU Door Switch Comb.,Cargo Bed 1

42-01



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

42-27 R0200279-HC Rear Reflective Stripe(L) 1

42-28 R0200280-HC Rear Reflective Stripe(R) 1

42-29 R0200212-HC Plain Washer 6 2

42-02



REV.0.0

FRONT AXLE



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

51-1 R0200190-HC Rubber Dust-cover Clamp B 4

51-2 R0200191-HC Rubber Dust-Cover L 2

51-3 R0200192-HC Valve Core 2

51-4 R0200193-HC Cap Nut M10×1.25 8

51-5 R0200014-HU Wheep Cap E 2

51-6 R0200015-HU Front Left Axle Shaft Component C 1

51-7 R0200194-HC Deep Groove Ball Bearing 6006-2RS 4

51-8 R0200195-HC Hexagon Thin Slotted Nut M24×1.5 2

51-9 R0200016-HU Mounting Bracket, Front Hub 2

51-10 R0200196-HC Inner Hexagon Cone Step Bolt With Pan M8 8

51-11 R0200197-HC Valve Core Cap 2

51-12 R0200017-HU Front Right Knuckle Assy. 1

51-13 R0200018-HU Front Left Knuckle Assy. 1

51-14 R0200198-HC Rubber Dust-Cover M 2

51-15 R0200199-HC Front Bushing 2

51-16 R0200200-HC Rubber Dust-cover Clamp A 4

51-17 R0200201-HC Cotter Pin 3.2×50 2

51-18 R0200019-HU Front Right Axle Shaft Component B 1

51-19 R0200202-HC Outer Oil Seal,Frontknuckle φ38×φ55×7 2

51-20 R0200203-HC Inner Oil Seal,Frontknuckle Φ38×Φ55×8 2

51-01



REV.0.0

REAR AXLE



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

51-1 R0200200-HC Rubber Dust-cover Clamp A 4

51-2 R0200190-HC Rubber Dust-cover Clamp B 4

51-3 R0200192-HC Valve Core 2

51-4 R0200193-HC Cap Nut M10×1.25 8

51-5 R0200014-HU Wheep Cap E 2

51-6 R0200195-HC Hexagon Thin Slotted Nut M24×1.5 2

51-7 R0200201-HC Cotter Pin 3.2×50 2

51-8 R0200020-HU Mounting Bracket ,Rear Hub 2

51-9 R0200196-HC Inner Hexagon Cone Step Bolt With Pan M8 8

51-10 R0200204-HC Oil Seal φ42×φ62×7 2

51-11 R0200205-HC Deep Groove Ball Bearing 6206Rs 4

51-12 R0200206-HC Inside Spacer Bush,Rear Knuckle Bearing 2

51-13 R0200191-HC Rubber Dust-Cover L 2

51-14 R0200207-HC Axle Sleeve Liner 4

51-15 R0200208-HC Dust P. Cover 8

51-16 R0200197-HC Valve Core Cap 2

51-17 R0200209-HC Nozzle,Knuckle 4

51-18 R0200210-HC Oil Seal φ38×φ62×8 2

51-19 R0200021-HU Rear Knuckle Assy(L) 1

51-20 R0200022-HU Rear Knuckle Assy(R) 1

51-21 R0200198-HC Rubber Dust-Cover M 2

51-22 R0200023-HU Rear Left C.V Axle AC 1

51-23 R0200024-HU Rear Right C.V Axle AC 1

51-02



REV.0.0

REAR SUSPENSION



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

53-1
R0200095-HC Rear Right Lower Swing Arm 1

R0200096-HC Rear Right Lower Swing Arm 1

53-2
R0200097-HC Rear Left Lower Swing Arm 1

R0200098-HC Rear Left Lower Swing Arm 1

53-3 R0200099-HC Flange Hexagon Bolt M10×1.25×78 4

53-4 R0200001-HU Turnup Liner For Rocker Arm Φ23×Φ28 16

53-5 R0200002-HU Cylindrical Bush  Φ10.3×Φ23×49.4 8

53-6 R0200100-HC Hexagon Flange Locked Nut M10×1.25 8

53-7 R0200101-HC Welding Assembly,Rea rBalancing Lever 1

53-8 R0200102-HC Cushion Pad φ20×45 2

53-9 R0200103-HC Mounting Cap,Cushion Rubber 2

53-10 R0200035-HC Hexagon Flange Bolt M8×16 4

53-11 R0200104-HC Rod Assembly, Rear Balancing Lever 2

53-12 R0200105-HC Hexagon Flange Bolt M10×1.25×40 2

53-13 R0200100-HC Hexagon Flange Locked Nut M10×1.25 2

53-14 R0200105-HC Hexagon Flange Bolt M10×1.25×40 2

53-15 R0200100-HC Hexagon Flange Locked Nut M10×1.25 2

53-16 R0200106-HC Rear Air Bag Shock Q 2

53-17 R0200012-HC Hexagon Flange Bolt M6×16 4

53-18 R0200107-HC Hexagon Flange Bolt M10×1.25×55 2

53-19 R0200108-HC Hexagon Flange Nut M12×1.25 2

53-20 R0200107-HC Hexagon Flange Bolt M10×1.25×55 2

53-21 R0200108-HC Hexagon Flange Nut M12×1.25 2

53-22
R0200109-HC Rear Right Upper Swing Arm 1

R0200110-HC Rear Right Upper Swing Arm: Green 1

53-23
R0200111-HC Rear Left Upper Swing Arm 1

R0200112-HC Rear Left Upper Swing Arm: Green 1

53-24 R0200099-HC Flange Hexagon Bolt M10×1.25×78 4

53-01



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

53-25 R0200113-HC Swing Arm Shield I 1

53-26 R0200114-HC Swing Arm Shield II 1

53-27 R0200115-HC Hexagon Flange Bolt M12×1.25×110 4

53-28 R0200116-HC Spring Washer 8 4

53-29 R0200117-HC Plastic Plug φ38 8

53-30
R0200118-HC Rear Left Lower Swing Arm Assy 1

R0200119-HC Rear Left Lower Swing Arm Assy: Green 1

53-31
R0200120-HC Rear Right Lower Swing Arm Assy 1

R0200121-HC Rear Right Lower Swing Arm Assy: Green 1

53-32
R0200122-HC Rear Left Upper Swing Arm Assy 1

R0200123-HC Rear Left Upper Swing Arm Assy: Green 1

53-33
R0200124-HC Rear Right Upper Swing Arm Assy 1

R0200125-HC Rear Right Upper Swing Arm Assy: Green 1

53-02



REV.0.0

FRONT SUSPENSION



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

54-1
R0200126-HC Front Left Lower Swing Arm 1

R0200127-HC Front Left Lower Swing Arm :Green 1

54-2
R0200128-HC Front Right Lower Swing Arm 1

R0200129-HC Front Right Lower Swing Arm :Green 1

54-3 R0200099-HC Flange Hexagon Bolt M10×1.25×78 4

54-4 R0200002-HU Cylindrical Bush  Φ10.3×Φ23×49.4 4

54-5 R0200001-HU Turnup Liner For Rocker Arm Φ23×Φ28 8

54-6 R0200100-HC Hexagon Flange Locked Nut M10×1.25 10

54-7 R0200130-HC Swing Arm Shield I 1

54-8 R0200131-HC Swing Arm Shield II 1

54-9 R0200012-HC Hexagon Flange Bolt M6×16 4

54-10 R0200132-HC Ball Pin I, Steering Knuckle Arm 4

54-11 R0200133-HC Hexagon Flange Bolt M10×1.25×55 2

54-12
R0200134-HC Front Right Lower Swing Arm Assy 1

R0200135-HC Front Right Lower Swing Arm Assy:Green 1

54-13
R0200136-HC Front Right Upper Swing Arm Assy 1

R0200137-HC Front Right Upper Swing Arm Assy:Green 1

54-14 R0200138-HC Cotter Pin 2.5×30 4

54-15
R0200139-HC Front Left Upper Rocker Arm 1

R0200140-HC Front Left Upper Rocker Arm:Green 1

54-16
R0200141-HC Front Right Upper Rocker Arm 1

R0200142-HC Front Right Upper Rocker Arm:Green 1

54-17 R0200143-HC Hexagon Flange Bolt M10×1.25×230 2

54-18 R0200144-HC Turnup Bushφ15.5×φ19 4

54-19 R0200145-HC Columniform Bushφ10.2×φ15×211 2

54-20
R0200146-HC Front Shock Absorber Q 2

R0200147-HC Front Shock Absorber Q :Green 2

54-21 R0200133-HC Hexagon Flange Bolt M10×1.25×55 2

54-22
R0200148-HC Front Left Lower Swing Arm Assy 1

R0200149-HC Front Left Lower Swing Arm Assy: Green 1

54-23
R0200150-HC Front Left Upper Swing Arm Assy 1

R0200151-HC Front Left Upper Swing Arm Assy: Green 1

54-01



REV.0.0

FRONT DIFFERENTIAL



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

55-1 R0200060-HU Front Differential Assy 1

55-2 R0200304-HC Front Axle Gear Box Cover 1

55-3 R0200305-HC O-Ring Φ140×Φ2.65 1

55-4 R0200306-HC Deep Groove Ball Bearing φ35×φ62×9 1

55-5 R0200307-HC Circlip  D0=62 1

55-6 R0200308-HC Divide Device Connection 1

55-7 R0200309-HC Sliding Sleeve 1

55-8 R0200310-HC Adjustment Gasket Φ71×Φ83×0.1 1

55-9 R0200311-HC Deep Groove Ball Bearing 61912 1

55-10 R0200312-HC Transfer Gear 1

55-11 R0200313-HC Bevel Gear，Front Axle 1

55-12 R0200314-HC Anti-Rotation Gasket 1

55-13 R0200315-HC Adjustment Gasket Φ40×Φ57×0.1 1

55-14 R0200316-HC Drive&Driven Gears Assy, Front Axle 1

55-15 R0200317-HC Deep Groove Ball Bearing 6007 1

55-16 R0200318-HC Adjustment Gasket  Ⅰφ50×Φ61.5 1

55-17 R0200319-HC Front Axle Gear Box 1

55-18 R0200320-HC Bolt M10×1.25×16 6

55-19 R0200321-HC Plain Washer Φ10 6

55-20 R0200322-HC Front Diff. Output Shaft Oil Sealφ24×Φ38×8 2

55-21 R0200322-HC Front Diff. Output Shaft Oil Sealφ24×Φ38×8 2

55-22 R0200323-HC Needle Bearing Φ15×Φ21×12 1

55-23 R0200174-HC Spring Washer Φ10 4

55-24 R0200317-HC Deep Groove Ball Bearing 6007 1

55-25 R0200307-HC Circlip  D0=62 1

55-26 R0200324-HC Oil Seal Φ48×Φ65×9, Driving Tooth 1

55-27 R0200325-HC O-Ring Φ14×Φ7 , Driving Tooth 1

55-28 R0200326-HC Hexagon Flange Locked Nut  M14×1.5 1

55-29 R0200327-HC Bolt M14×1.5×10 1

55-30 R0200328-HC Rubber O-Ring Φ12.5×Φ1.5   1

55-01



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

55-31 R0200163-HC Hexagon Flange Bolt M10×1.25×16 1

55-32 R0200329-HC Oil drain plug O-Ring φ1.5×φ9 1

55-33 R0200016-HC Hexagon Flange Bolt M8×25 6

55-34 R0200330-HC Air Tap, Rear Axle 1

55-35 R0200331-HC Inner Hexagon Screw With Flat Head M8×10 1

55-36 R0200332-HC Cylindrical Pin Φ5×75 1

55-37 R0200333-HC Fork 1

55-38 R0200334-HC Spline 1

55-39 R0200335-HC O-Ring Φ81×Φ2 1

55-40 R0200336-HC Transfer Case Assembly 1

55-41 R0200337-HC Hexagon Socket Cap Screw  M8×20 3

55-42 R0200175-HC Plain Washer 8 4

55-43 R0200338-HC Connection Fork H 1

55-44 R0200339-HC Connection Fork D 1

55-45 R0200340-HC Cross-Shaped Component 1

55-46 R0200341-HC C-type Washer(φ20) 4

55-47 R0200342-HC Elastic Hoop C 1

55-48 R0200343-HC Pipe A 1

55-49 R0200344-HC Steel Clip Φ10 1

55-50 R0200345-HC Left Mounting Plate 1

55-51 R0200346-HC Right Mounting Plate 1

55-52 R0200347-HC Cylindrical Bush  Φ10.5×Φ22×36.5 1

55-53 R0200348-HC Hexagon Flange Bolt M10×1.25×142 1

55-54 R0200100-HC Hexagon Flange Locked Nut M10×1.25 5

55-55 R0200189-HC Hexagon Flange Bolt M10×1.25×20 2

55-56 R0200189-HC Hexagon Flange Bolt M10×1.25×20 4

55-57 R0200321-HC Plain Washer Φ10 4

55-02



REV.0.0

TRANSMISSION



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

56-1 R0200369-HC Idler Gear 1

56-2 R0200370-HC Driving Bevel Wheel 1

56-3 R0200371-HC Idler Gear Shaft 1

56-4 R0200372-HC Flat Key M10×25 1

56-5 R0200373-HC 6205 Bearing 25×52×15 3

56-6 R0200374-HC 6206 Bearing 30×62×16 2

56-7 R0200375-HC Transfer Case 1

56-8 R0200376-HC Air Tap, Rear Axle 1

56-9 R0200377-HC Circlip  D0=52 1

56-10 R0200307-HC Circlip  D0=62 1

56-11 R0200378-HC Dust Cover 1

56-12 R0200379-HC Oil Seal 30×55×8 1

56-13 R0200380-HC Oil Seal Sleeve I 1

56-14 R0200381-HC Locking Block 1

56-15 R0200382-HC Oil Seal 30×55×8 2

56-16 R0200383-HC Rear Axle Gear Box  Cover 1

56-17 R0200384-HC 6208 Bearing 40×80×18 1

56-18 R0200385-HC Transfer Gear 1

56-19 R0200386-HC Rear Axle Gear Box 1

56-20 R0200426-HC 6208 Bearing 40×68×15 1

56-21 R0200387-HC Drive&Driven Gears Assy, Rear Axle 1

56-22 R0200388-HC 30207 Bearing 35×72×18.25 2

56-23 R0200389-HC Locating Sleeve 1

56-24 R0200390-HC O-Ring 75×1.8 1

56-25 R0200391-HC O-Ring 58×1.8 1

56-26 R0200392-HC Adjust Gasket 1

56-27 R0200393-HC Press Plate 1

56-28 R0200394-HC Watch Oil Mirror 1

56-29 R0200395-HC Oil Standard Paper Pad 1

56-30 R0200396-HC Driven Bevel Wheel 1

56-31 R0200397-HC Paper Pad 1

56-01



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

56-32 R0200398-HC Oil Pan 1

56-33 R0200399-HC Rear Bridge Oil Outer Bolt 1

56-34 R0200400-HC Oil Preventor Cover 1

56-35 R0200401-HC Gasket I 1

56-36 R0200402-HC Cushion Cover II 1

56-37 R0200403-HC Gasket II 1

56-38 R0200404-HC O-Ring 26.5×2.65 1

56-39 R0200405-HC Oil Seal Sleeve II 1

56-40 R0200406-HC O-Ring 45×62×8 1

56-41 R0200407-HC Anti-Rotation Gasket 1

56-42 R0200408-HC Woodruff Key 6×9×22 1

56-43 R0200009-HC Washer Φ15×Φ22×1.5 1

56-44 R0200326-HC Hexagon Flange Locked Nut  M14×1.5 1

56-45 R0200409-HC Joint Plate 1

56-46 R0200410-HC Dash Cover 1

56-47 R0200411-HC Round Nut 1

56-48 R0200412-HC Small Dash Cap 2

56-49 R0200413-HC End Cap 1

56-50 R0200414-HC Cushion Cover II 1

56-51 R0200415-HC Rear Axle Assy 1

56-02



REV.0.0

DRIVE SHAFT



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

57-1 R0200349-HC Front Bridge Drive Shaft Assy 1

57-2 R0200350-HC Transmission Shaft Dust Cover 1

57-3 R0200351-HC Pain Washer A 8

57-4 R0200352-HC Circlip D0=25 2

57-5 R0200353-HC Front Transmission Shaft R 1

57-6 R0200354-HC Pressure Spring B,Drive Shaft 1

57-7 R0200355-HC Transmission Shaft Dust Cover B 1

57-8 R0200356-HC Connection Fork C 5

57-9 R0200340-HC Cross-Shaped Component 3

57-10 R0200341-HC C-type Washer(φ20) 12

57-11 R0200357-HC Circlip D0=24 2

57-12 R0200358-HC Circlip D0=25 4

57-13 R0200359-HC Oil Seal φ25×φ42×7 4

57-14 R0200360-HC Ball Bearing 6205-2Rs 2

57-15 R0200361-HC Transmission Bearing Seat 2

57-16 R0200362-HC Hexagon Flange Bolt M6×20 4

57-17 R0200016-HC Hexagon Flange Bolt M8×25 4

57-18 R0200363-HC Front Drive Shaft T 1

57-19 R0200364-HC Rear Drive Shaft S 1

57-20 R0200365-HC Connection Fork  L 1

57-21 R0200366-HC Front Bridge Middle Drive Shaft Assy 1

57-22 R0200367-HC Front Bridge Rear Drive Shaft Assy 1

57-23 R0200368-HC Cylindrical Bush φ8.5×φ12×7 4

57-01



REV.0.0

BRAKE SYSTEM



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

59-1 R0200281-HC Hydraulic Brake AssyI 1

59-2 R0200050-HU Front Right Brake Oil Pipe 1

59-3 R0200051-HU Front Left Brake Oil Pipe 1

59-4 R0200282-HC Front Brake Caliper Assy (R) 1

59-5 R0200283-HC Front Brake Caliper Assy  (L) 1

59-6 R0200052-HU Front Left Brake Pad 2

59-7 R0200284-HC Mandril Assy 1

59-8 R0200285-HC Hexagon Flange Bolt M10×1.25×22 8

59-9 R0200286-HC Gasket,Oil Pipe 19

59-10 R0200287-HC Oil Pipe BoltI 7

59-11 R0200023-HC Oil Pipe Clip I 9

59-12 R0200012-HC Hexagon Flange Bolt M6×16 9

59-13 R0200288-HC Main Brake Pump 1

59-14 R0200053-HU Rear Oil Pipe(R) 1

59-15 R0200289-HC Hexagon Flange Bolt M10×1.25×25 2

59-16 R0200054-HU Rear Oil Pipe(L) 1

59-17 R0200290-HC Hexagon Flange Bolt M12×1.25×140 2

59-18 R0200055-HU Strainer Bolt II 1

59-19 R0200291-HC Middle Oil Pipe 1

59-20 R0200056-HU Rear Left Brake Pad 2

59-21 R0200057-HU Rear Right Brake Pad 2

59-22 R0200292-HC Parking Brake Assy 1

59-23 R0200293-HC Hexagon Flange Bolt M6×30 1

59-24 R0200294-HC Disc brake pliers assembly(rear/right) 1

59-25 R0200295-HC Disc brake pliers assembly(rear/left) 1

59-26 R0200058-HU Tee Joint,Oil Pipe 2

59-27 R0200296-HC Park Brake Pad 1

59-28 R0200297-HC Disc brake(rear right ) 1

59-29 R0200298-HC Parking Disc Brake Plate 1

59-30 R0200299-HC Hexagon Flange Bolt M8×40 4

59-01



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

59-31 R0200059-HU Front Right Brake Pad 2

59-32 R0200300-HC Front Disc Brake Plate 2

59-33 R0200301-HC Hexagon Flange Bolt M12×1.25 2

59-34 R0200302-HC Cylindrical Bush  φ12.5×φ22×55 2

59-35 R0200303-HC Disc brake(rear left ) 1

59-02



REV.0.0

SEAT



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

61-1 R0200010-HU Seat Cushion I 1

61-2 R0200186-HC Rubber Socket, Seat Latch 2

61-3 R0200011-HU Backrest 1

61-4 R0200187-HC Cross Large Plate Head Screw M6×25 8

61-5 R0200012-HU Lock Catch I, Safety Belt 2

61-6 R0200100-HC Hexagon Flange Locked Nut M10×1.25 2

61-7 R0200188-HC Hexagon Flange Step Bolt M10×1.25×20-φ14×5 4

61-8 R0200189-HC Hexagon Flange Bolt M10×1.25×20 2

61-9 R0200100-HC Hexagon Flange Locked Nut M10×1.25 4

61-10 R0200189-HC Hexagon Flange Bolt M10×1.25×20 2

61-11 R0200013-HU Safety Belt 2

61-01



REV.0.0

STEERING WHEEL PARTS



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

63-1 R0200003-HU Steering Wheel Assy 1

63-2 R0200004-HU Fixed Cap, Steering Wheel 1

63-3 R0200005-HU Hexagon Socket Cap Screw M5×20 6

63-4 R0200152-HC Insulation Spacer For Horn 1 1

63-5 R0200153-HC Horn Switch 1

63-6 R0200154-HC Steering Column Cover l 1

63-7 R0200006-HU Steering Gear Assy 1

63-8 R0200155-HC Deep Groove Ball Bearing 6003-2Rz 1

63-9 R0200156-HC Adjustable Steering Wheel Swivel 1

63-10 R0200157-HC Deep Groove Ball Bearing 6805 1

63-11 R0200007-HU Ignition Switch 1

63-12 R0200158-HC Ground Lead For Horn 1

63-13 R0200159-HC Gas Spring 1

63-14 R0200160-HC Grooved Pin Φ8×34 1

63-15 R0200161-HC Circlip Φ5 2

63-16 R0200162-HC Adjustable Steering Wheel Base 1

63-17 R0200163-HC Hexagon Flange Bolt M10×1.25×16 3

63-18 R0200164-HC Inner Hexagon Cone Bolt M6×Φ10×2.5×30.5 2

63-19 R0200015-HC Hexagon Flange Locked Nut M6 2

63-20 R0200165-HC Grooved Pin Φ8×45 1

63-21 R0200166-HC Steering Column Cover III 1

63-22 R0200167-HC Steering Column Cover II 1

63-23 R0200070-HC Socket Hexagon Screw M6×12 2

63-24 R0200168-HC Cross Small Plate Head Tapping Screw ST3.9×13 3

63-25 R0200008-HU Direction Driveshaft Assy 1

63-26 R0200169-HC Hexagon Flange Bolt M8×30 1

63-27 R0200170-HC Steering Gear Ball Joint 2

63-28 R0200171-HC Hexagon Nut M12 2

63-29 R0200007-HC Cotter Pin 2×30 2

63-01



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

63-30 R0200172-HC Hexagon Flange Bolt & Spring Washer & Plain 
Washer M10×35 4

63-31 R0200173-HC Washer 10×32×5 3

63-32 R0200174-HC Spring Washer Φ10 3

63-33 R0200116-HC Spring Washer 8 1

63-34 R0200175-HC Plain Washer 8 1

63-35 R0200176-HC Insulation Spacer For Horn 2 1

63-36 R0200177-HC Adapter Sleeve, Steering Wheel 1

63-37 R0200178-HC Connection Strap For Horn 1

63-38 R0200179-HC Horn Spring 1

63-39 R0200180-HC Cross Recessed Plate Head Screw M4×8 1

63-40 R0200108-HC Hexagon Flange Nut M12×1.25 1

63-41 R0200181-HC Circlip  D0=17 1

63-42 R0200182-HC Elastic Hoop H 2

63-43 R0200183-HC Clamp 2

63-44 R0200184-HC Rubber Boot I 2

63-45 R0200185-HC Hexagon Nut M14×1.25 2

63-46 R0200009-HU Ball Joint Assy 2

63-02



REV.0.0

SIDE PANEL & FOOTREST



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

64-1 R0200074-HC Left Footrest 1

64-2 R0200075-HC Middle Protective Plate,Footrest 1

64-3 R0200076-HC Right FootRest 1

64-4 R0200077-HC Right Board II 1

64-5 R0200078-HC Front Board I, Seat 1

64-6 R0200079-HC Front Board II, Seat 1

64-7 R0200080-HC Left Board II 1

64-8 R0200081-HC Rear Left Fender I 1

64-9 R0200082-HC Tank Opening Decorative Cover 1

64-10 R0200083-HC Adjustable View Plate 1

64-11 R0200084-HC Cover,Seat Sundry Box 1

64-12 R0200085-HC Rear Right Fender I 1

64-13 R0200086-HC Rear Fender II 1

64-14 R0200087-HC Rear Fender I 1

64-15 R0200088-HC Cross  Plate Head Screw M6×16 33

64-16 R0200089-HC Rear Protective Plate I 1

64-17 R0200090-HC Rear Protective Plate II 1

64-18 R0200062-HC Nut Holder M6×2 42

64-19 R0200067-HC Knob Switch 2

64-20 R0200009-HC Washer Φ15×Φ22×1.5 2

64-21 R0200068-HC Rubber Sleeve, Knob Switch 2

64-22 R0200091-HC Socket Hexagon Screw M6×16 33

64-23 R0200092-HC Decoration Plate , Side Fender (Front Left) 1

64-24 R0200093-HC Decoration Plate , Side Fender (Front Right) 1

64-25 R0200094-HC Rubber stopper for rear view mirror 2

64-01



REV.0.0

GEAR SHIFT MECHANISM



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

64-1 R0200001-HC Accelerator 1

64-2 R0200002-HC Accelerator Pedal 1

64-3 R0200003-HC Hexagon Flange Bolt M8×20 2

64-4 R0200004-HC Hexagon Socket Cap Screw  M6×25 1

64-5 R0200005-HC Accelerator Mounting Plate 1

64-6 R0200006-HC Plain Washer 6 3

64-7 R0200007-HC Cotter Pin 2×30 4

64-8 R0200008-HC Parking Brake Cable C 1

64-9 R0200009-HC Washer Φ15×Φ22×1.5 1

64-10 R0200010-HC Brake Pedal Mounting Seat 1

64-11 R0200011-HC Gearshift Decoration Cover 1

64-12 R0200012-HC Hexagon Flange Bolt M6×16 3

64-13 R0200013-HC Footrest Park Assy 1

64-14 R0200003-HC Hexagon Flange Bolt M8×20 2

64-15 R0200014-HC Park Dust-Proof Pad F 1

64-16 R0200015-HC Hexagon Flange Locked Nut M6 3

64-17 R0200016-HC Hexagon Flange Bolt M8×25 3

64-18 R0200017-HC Parking Pedal 1

64-19 R0200018-HC Cross Plate Head Tapping Screw M2×14 2

64-20 R0200019-HC Micros witch 1

64-21 R0200020-HC Torsional Spring J 1

64-22 R0200021-HC Brake Pedal 1

64-23 R0200022-HC Throttle Cable Y 1

64-24 R0200023-HC Oil Pipe Clip I 1

64-25 R0200012-HC Hexagon Flange Bolt M6×16 3

64-26 R0200024-HC Circlip Φ12 1

64-27 R0200025-HC Micros witch 1

64-28 R0200026-HC Cylindrical Lining Φ10.2×Φ15×35.5 1

64-29 R0200027-HC Nut M2 1

64-02



REV.0.0

HITCH (ACCESSORY)



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

801-1 R0200077-HU R Type Pin A 1

801-2 R0200078-HU Rear Hitch Joint C 1

801-3 R0200079-HU Grooved Pin φ23.5×73.3 1

801-4 R0200080-HU Hitch Bar A 1

801-01



REV.0.0

WINDSCREEN



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

821-1 R0200451-HC Front Windscreen(Type B) 1

821-2 R0200081-HU Rubber Pad, Windscreen 6

821-3 R0200242-HC Cross Large Plate Head Screw M6×20 6

821-4 R0200450-HC Flanging Bush Φ6.3×Φ9×12 6

821-5 R0200449-HC Shockpad,Cardslotφ8×6.5 6

821-6 R0200082-HU Windscreen Clamp 6

802-01



REV.0.0

ROOF



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

822-1 R0200448-HC Cap Nut M6×17 4

822-2 R0200075-HU Bracket I,Shed 4

822-3 R0200076-HU Roof I 1

822-4 R0200225-HC Hexagon Flange Bolt M6×25 4

822-5 R0200449-HC Shockpad,Cardslotφ8×6.5 4

822-6 R0200450-HC Flanging Bush Φ6.3×Φ9×12 4

822-01



REV.0.0

MIRRORS



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

823-1 R0200072-HU Hexagon Socket Head Bolt  M5×12 8

823-2 R0200073-HU Right Rear Mirror Assy 1

823-3 R0200074-HU Left Rear Mirror Assy 1

823-01



REV.0.0

FRONT BUMPER



REV.0.0

ITEM NO. PART NO. DESCRIPTION QTY

851-1
R0200214-HC Front Bumper 1

R0200215-HC Front Bumper 1

851-2 R0200216-HC Protection Cover of Front Bumper 1

851-3 R0200217-HC Front Turning Light (Left) 1

851-4 R0200218-HC Front Turning Light(Right) 1

851-5 R0200219-HC Logo Plate(Blank) 1

851-6 R0200220-HC Cross Recess Pan Head Screw M4×12 6

851-7 R0200088-HC Cross  Plate Head Screw M6×16 2

851-8 R0200221-HC Hexagon Flange Lock Nut M4 6

851-9 R0200091-HC Socket Hexagon Screw M6×16 2

851-10 R0200062-HC Nut Holder M6×2 2

851-11 R0200189-HC Hexagon Flange Bolt M10×1.25×20 4

851-12 R0200222-HC Plate Head Tapping Screw With Cross Recess 
St3.9×13 6

851-01



REV.0.0

Greenworks Tools
PO Box 1238

Mooresville, NC 28115

TOLL-FREE HELPLINE: 1-855-470-4267

Printed in China on 100% Recycled Paper


